
CONTROL PANEL,

FRAME

& GENERATOR

PARTS LIST

0957 500 2400



SH15D

CONTENTS

Page

LABELS & ACCESSORIES ………………………………………………　 ２

CONTROL PANEL …………………………………………………………　 ３-４

WIRING HARNESS ………………………………………………………　 ５

MUFFLER & REAR COVER …………………………………………… 　 ６

RADIATOR COVER ………………………………………………………　 ７

FUEL TANK …………………………………………………………………　 ８

BATTERY ………………………………………………………………… 　 ９

UPPER & FRONT COVER ………………………………………………　 １０

SIDE COVER………………………………………………………………１１- １３

BASE COMP. & BEAM COMP. …………………………………………　 １４

GENERATOR ………………………………………………………………１５-１６

- 1 -



LABELS & ACCESSORIES SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

1 5450 698 60X0 MARK, EMBLEM (A) 1 1 - -

2 5450 798 00X0 MARK 1 1 - -

3 5450 799 00X0 MARK 1 1 - -

4 5450 800 00X0 MARK 1 1 - -

5 5450 801 00X0 MARK 1 1 - -

6 5450 802 00X0 MARK 1 1 - -

7 5450 803 00X0 MARK 1 1 - -

8 5450 804 00X0 MARK 1 1 - -

9 5450 806 00X0 MARK 1 1 - -

10 5450 924 00X0 MARK 1 1 - -

11 5451 094 00X0 MARK, EMBLEM (SH15D) 1 - - SH15D-R, SH15D-D
5451 094 10X0 MARK, EMBLEM (SHT15D) 1 - - SHT15D-R
5451 094 20X0 MARK, EMBLEM (SHT17D) 1 - - SHT17D-S

12 5460 571 02X0 CAUTION PLATE (SH15D-R) 1 - - SH15D-R
5460 571 03X0 CAUTION PLATE (SHT15D-R) 1 - - SHT15D-R
5460 571 04X0 CAUTION PLATE (SH15D-D) 1 - - SHT15D-D
5460 571 05X0 CAUTION PLATE (SHT17D-S) 1 - - SHT17D-S

13 5490 358 00X0 OWNER'S MANUAL 1 1 - -

14 5450 787 00X0 MARK 1 1 - -

15 35080－3453－0 FUSE 1 1 - -

16 15248－6370－0 ASSY, KEY 1 1 - -

Serial No. Remarks

- 2 -

Ref
No. Part No. Description

Reqd. QTY

ACCESSORIES

13

15
16

5

4

3

9

8

2

7

14

12 6 10

1

11



CONTROL PANEL (1/2) SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

1 1585 073 10X0 TERMINAL ASSY 1 - - SH15D-R
1585 073 30X0 TERMINAL ASSY 1 - - SH15D-D
1585 073 60X0 TERMINAL ASSY 1 - -

2 1900 890 00X0 WIRE HARNESS 1 - -

1900 891 00X0 WIRE HARNESS 1 - - SH15D-R
1900 892 00X0 WIRE HARNESS 1 - - SH15D-D

3 1922 287 00X0 CORD W TERMINAL 1 1 - - Except SH15D-D
4 2400 125 80X0 COLLAR 2 2 - -

5 3224 428 10X0 PANEL COMP (CONTROL) 1 - -

3224 428 20X0 PANEL COMP (CONTROL) 1 - - SH15D-R
3224 428 30X0 PANEL COMP (CONTROL) 1 - - SH15D-D

6 3221 708 00X0 L PLATE (COVER R) 1 1 - -

7 3221 709 00X0 L PLATE (COVER L) 1 1 - -

8 3203 045 00X0 COVER (AC TERMINAL) 1 1 - -

9 4030 080 00X0 WASHER 2 2 - -

10 4120 185 00X0 CUSHION 1 1 - -

11 5000 113 40X0 SCREW (M6x25) 2 2 - -

12 5000 113 50X0 SCREW (M6x16) 2 2 - -

13 5010 390 30X0 BOLT (FLANGE, M6x12) 7 7 - -

14 5020 065 00X0 NUT(FLANGE, M4) 4 4 - -

15 5450 596 00X0 MARK 1 1 - - Except SH15D-D
5450 596 07X0 MARK 1 - - SH15D-D

16 5451 093 00X0 MARK (KEY SWITCH SH15D) 1 - -

5451 093 10X0 MARK (KEY SWITCH SHT15D) 1 - -

5451 093 20X0 MARK (KEY SWITCH SHT17D) 1 - -

- 3 -

Ref
No. Part No. Description

Reqd. QTY
Serial No. Remarks

22

13

13
10

27

7
12

1

11

8

21

20
26 19 18

31

30

16

17
25

5

15136

29

13

94

14
2

24

3
28

22

23

23



CONTROL PANEL (2/2) SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

17 6012 216 00X0 CONSENT 2 2 - - Except SH15D-D
6012 275 00X0 CONSENT 2 - - SH15D-D

18 6036 242 30X0 BREAKER 1 - - SHT15D-R
6036 282 00X0 BREAKER 1 - - SH15D-R
6036 242 40X0 BREAKER 1 - - SHT17D-S
6036 284 00X0 BREAKER 1 - - SH15D-D

19 6040 073 00X0 METER (A) 1 - -

6040 073 10X0 METER (A) 1 - - SH15D-R
20 6040 072 00X0 METER (V) 1 - -

6040 072 20X0 METER (V) 1 - - SH15D-D
6040 072 30X0 METER (V) 1 - - SH15D-R

21 6040 075 00X0 METER (HOUR) 1 1 - -

22 6062 056 00X0 TRANSFORMER 1 1 - - Except SH15D-D
23 6451 004 10X0 TIE, CABLE 2 2
24 6451 106 00X0 TIE, CABLE 1 1
25 8000 040 1230 SCREW (M4X12) 4 4
26 8001 030 0630 SCREW (M3X6) 2,4 4 SH15D-R:2

SH15D-D:4
27 8002 050 1210 SCREW (M5X12) 4 4
28 8182 050 1510 SCREW (M5X15) 2 2 Except SH15D-D
29 8300 080 0010 PLAIN WASHER 2 2
30 15248－6359－0 ASSY SWITCH, STARTER 1 1
31 17478－7020－0 BOX, PILOT 1 1

- 4 -

Ref
No. Part No. Description

Reqd. QTY
Serial No. Remarks

22

13

13
10

27

7
12

1

11

8

21

20
26 19 18

31

30

16

17
25

5

15136

29

13

94

14
2

24

3
28

22

23

23



WIRING HARNESS SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

1 1580 131 90X0 CONTROL ASSY 1 - -

1580 131 80X0 CONTROL ASSY 1 - -

2 1900 886 00X0 WIRE HARNESS 1 1 - -

3 3224 430 20X0 COVER COMP (PANEL) 1 1 - -

4 5010 324 20X0 BOLT (FLANGE, M8) 2 2 - -

5 6451 004 10X0 TIE, CABLE 2 2 - -

6 6451 140 00X0 TIE, CABLE 2 2 - -

7 8182 060 4010 BOLT (M6X40) 2 2 - -

8 8182 060 1510 BOLT (M6X15) 1 1 - -

9 8182 060 1210 BOLT (M6X12) 4 4 - -

10 35080－3453－0 FUSE 1 1 - -

11 1G882－6060－0 EMERGENCY UNIT 1 1 - -

12 15694－6599－0 TIMER, GLOW LAMP 1 1 - -

13 RP201－5392－0 DIODE, S 2 2 - -

14 16259－6025－0 ASSY, RELAY 1 1 - -

15 16415－6560－0 RELAY, GLOW 1 1 - -

16 6000 174 10X0 TERMINAL 1 1 - -

17 5450 787 00X0 MARK 1 1 - -

18 1903 060 10X0 FUSE ASSY 1 1 - -

19 6451 106 00X0 TIE, CABLE 2 2
20 6451 103 00X0 TIE, CABLE 1 1

- 5 -

Ref
No. Part No. Description

Reqd. QTY
Serial No. Remarks

10

16 17

2
6 5

13

6

12

8

14

9 9 15 11 7 4

1

3

18

20

19 5

19



MUFFLER & REAR COVER SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

1 11982－7246－0 STAY, RESERVE TANK 1 1 - -

2 15263－1237－0 GASKET, MUFFLER NA 1 1 - -

3 T0070－1642－0 GASKET, MUFFLER 2 2 - -

4 02156－50080 NUT 4 4 - -

5 04512－60080 WASHER, SPRING 4 4 - -

6 3222 629 00X0 PLATE (RAD. CAP) 1 1 - -

7 3224 434 20X0 COVER (DUCT MUFF.) 1 1 - -

8 3263 339 10X0 STAY COMP (HOSE) 1 1 - -

9 3409 449 00X0 COVER COMP (REAR) 1 1 - -

10 3447 024 10X0 MUFF. COMP 1 1 - -

11 3447 025 00X0 PIPE COMP (EXHAUST) 1 1 - -

12 4120 312 00X0 CUSHON 1 1 - -

13 4120 312 10X0 CUSHON 2 2 - -

14 4391 008 00X0 HEAT INSULATOR (REAR, A) 1 1 - -

15 4391 009 00X0 HEAT INSULATOR (REAR, B) 2 2 - -

16 5010 323 70X0 BOLT (FLANGE, M6X14) 12 12 - -

17 5010 324 20X0 BOLT (FLANGE, M8X16) 4 4 - -

18 5010 324 60X0 BOLT (FLANGE, M8X30) 4 4 - -

19 5020 085 10X0 NUT (FLANGE, M6) 2 2 - -

Serial No. Remarks

- 6 -

Ref
No. Part No. Description

Reqd. QTY

12

13

15

3

14

10

7
16

6

9

17

17

16

8

1 3

4
5

2

11

18

13

15

19



RADIATOR COVER SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

1 T0430－1600－0 ASSY RADIATOR 1 1 - -

2 T0430－1616－0 HOSE,DRAIN 1 1 - -

3 1K591－7240－0 ASSY TANK,RESERVE 1 1 - -

4 1K592－7285－0 HOSE,WATER LOWER 1 1 - -

5 1K592－7294－0 HOSE,WATER UPPER 1 1 - -

6 34070－1603－0 RUBBER 2 2 - -

7 55364－8211－0 COCK,DRAIN 1 1 - -

8 6C040－5865－0 COCK 1 1 - -

9 6C040－5872－0 CLAMP,HOSE 2 2 - -

10 6C040－5873－0 CLAMP,HOSE 1 1 - -

11 6C090－5869－0 CAP,DRAIN 1 1 - -

12 67955－5863－0 CLAMP,HOSE 4 4 - -

13 3042 006 20X0 PLATE 1 1 - -

14 3224 420 00X0 PLATE (RADIATOR) 1 1 - -

15 3409 452 00X0 COVER COMP (RADIATOR) 1 1 - -

16 4141 376 30X0 SEAL (RADIATOR A) 2 2 - -

17 4141 376 40X0 SEAL (RADIATOR B) 2 2 - -

18 4391 010 00X0 HEAT INSULATOR (RAD.) 1 1 - -

19 5010 323 70X0 BOLT (FLANGE, M6X14) 11 11 - -

20 5010 324 20X0 BOLT (FLANGE, M8X16) 1 1 - -

Serial No. Remarks

- 7 -

Ref
No. Part No. Description

Reqd. QTY

19

18

17

15
16

13

19

3

1

12

5

6

8

20710
11

14

9

2

19

12
4



FUEL TANK SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

1 09661－40500 TUBE, FUEL 1 1 - - φ4Xφ8X500L

2 09661－40600 TUBE, FUEL 1 1 - - φ4Xφ8X600L

3 09661－80340 TUBE, FUEL 1 1 - - φ8Xφ13X340L

4 14911－4275－0 CLIP, PIPE 2 2 - -

5 14971－4275－0 CLIP, PIPE 4 4 - -

6 3224 421 00X0 CHANNEL (TANK R) 1 1 - -

7 3224 424 00X0 CHANNEL (TANK L) 1 1 - -

8 3224 425 00X0 CHANNEL (TANK BASE) 1 1 - -

9 4100 151 00X0 TUBE 1 1 - -

10 5010 323 70X0 BOLT (FLANGE, M6X14) 12 12 - -

11 5020 085 10X0 NUT (FLANGE, M6) 2 2 - -

12 6251 042 00X0 BAND COMP (TANK R) 1 1 - -

13 6251 043 00X0 BAND COMP (TANK L) 1 1 - -

14 6254 082 00X0 TANK (FUEL) 1 1 - -

Serial No. Remarks

- 8 -

Ref
No. Part No. Description

Reqd. QTY

12
10

13

14

7

10

8

11

5

2
1

9
4

3

11
10

6



BATTERY SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

1 1910 076 00X0 CORD ASSY (BAT.+) 1 1 - -

2 1910 077 20X0 CORD ASSY (BAT.-) 1 1 - -

3 3224 427 01X0 PLATE (BAT.) 1 1 - -

4 5010 481 00X0 BOLT (BAT.) 1 1 - -

5 5010 512 10X0 BOLT (BAT.) 1 1 - -

6 5020 085 10X0 NUT (FLANGE, M6) 2 2 - -

7 6086 006 00X0 BATTERY 1 1 - -

Serial No. Remarks

- 9 -

Ref
No. Part No. Description

Reqd. QTY

1

2

3

5

4

6

7



UPPER & FRONT COVER SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

1 1K592-1162-0 HOSE, INLET 1 1 - -

2 15221-1172-0 BAND, PIPE 1 1 - -

3 15261-1172-0 BAND, PIPE 1 1 - -

4 18901-3027-0 SEAL, FUEL TANK CAP 1 1 - -

5 32332-9320-0 ASSY CLEANER,  AIR (W) 1 1 - -

6 3042 006 20X0 PLATE 1 1 - -

7 3222 630 00X0 SUPPORT (AIR/C) 1 1 - -

8 3224 417 00X0 PLATE (UPPER DOOR) 1 1 - -

9 3224 417 10X0 PLATE (UPPER DOOR) 1 1 - -

10 3224 423 00X0 PLATE (GEN) 1 1 - - SH15D-R, SHT15D-R
3263 321 00X0 PLATE  COMP (GEN) 1 1 - - SH15D-D, SHT17D-S

11 3263 306 00X0 COVER COMP (UPPER) 1 1 - -

12 3263 307 00X0 COVER COMP (FRONT) 1 1 - -

13 4120 313 00X0 CUSHION 1 1 - - SH15D-R, SHT15D-R
14 4190 045 00X0 HOSE (AIR CLEANER) 1 1 - -

15 5010 323 60X0 BOLT (FLANGE, M6x14) BLACK 8 8 - -

16 5010 323 70X0 BOLT (FLANGE, M6x14) 38 38 - -

17 5010 324 20X0 BOLT (FLANGE, M8x16) 2 2 - -

18 8002 040 1610 SCREW (M4x16) 2 2 - -

Serial No. Remarks

- 10 -

Ref
No. Part No. Description

Reqd. QTY

1
2

5

3

14

7

8

12

10

6
16

18

1310

16

15

9

16

11

4

17



SIDE COVER ( 1/3) SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

1 5020 085 00X0 NUT (FLANGE, M6) 6 6 - -

2 3224 416 00X0 COVER (DUCT, R SIDE) 1 1 - -

3 4120 309 10X0 CUSHION (R DOOR) 1 1 - - 276 mm X 130 mm
4 4120 309 30X0 CUSHION (R DOOR) 1 1 - - 207 mm X 418 mm
5 4120 309 40X0 CUSHION (R DOOR) 1 1 - - 224 mm X 418 mm
6 8002 040 1610 SCREW (M4X16) 2 2 - -

7 4141 376 00X0 SEAL (R SIDE A) 1 1 - -

8 3409 451 00X0 COVER COMP (R DOOR B) 1 1 - -

9 3409 450 00X0 COVER COMP (R DOOR A) 1 1 - -

10 4120 309 20X0 CUSHION (R DOOR) 1 1 - - 322 mm X 516 mm
11 4120 309 00X0 CUSHION (R DOOR) 1 1 - - 276 mm X 335 mm
12 5010 323 70X0 BOLT (FLANGE, M6X14) 8 8 - -

13 5020 065 00X0 NUT (FLANGE, M4) 2 2 - -

14 4342 006 00X0 I PLATE (FUEL LEVEL) 1 1 - -

Serial No. Remarks

- 11 -

Ref
No. Part No. Description

Reqd. QTY

8

9

7

4

5

3
2

10

11

14

13

1

12

6



SIDE COVER ( 2/3 ) SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

1 4120 305 00X0 CUSHION (L SIDE, A) 1 1 - -

2 4120 306 00X0 CUSHION (L SIDE, B) 1 1 - -

3 4120 307 00X0 CUSHION (L SIDE, C) 1 1 - -

4 4120 308 00X0 CUSHION (L SIDE, D) 1 1 - -

5 3409 448 00X0 COVER COMP (L SIDE) 1 1 - -

6 5020 085 00X0 NUT (FLANGE, M6) 7 7 - -

7 3224 415 01X0 COVER (DUCT, L SIDE) 1 1 - -

8 5010 323 70X0 BOLT (FLANGE, M6X14) 6 6

Serial No. Remarks

- 12 -

Ref
No. Part No. Description

Reqd. QTY

5

1 2

3

4

6

7

8



SIDE COVER (3/3) SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

1 53981-6138-0 ASSY HANDLE, LOCK 1 1 - -

2 4141 376 10X0 SEAL (R SIDE B) 3 3 - -

3 4141 376 00X0 SEAL (R SIDE A) 2 2 - -

4 4141 360 80X0 SEAL (RADIATOR E) 2 2 - -

5 4141 376 20X0 COVER COMP (L SIDE) 2 2 - -

Serial No. Remarks

- 13 -

Ref
No. Part No. Description

Reqd. QTY

1
2

3

5

4

2



BASE COMP.(UNDER) & BEAM COMP.(CENTER) SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

1 09661-80340 TUBE, FUEL 1 1 - - φ8Xφ13X340L
2 14911-4275-0 CLIP, PIPE 2 2 - -

3 17147-3321-0 HOSE, OIL DRAIN 1 1 - -

4 17147-3339-0 SPRING, OIL PIPE P/T 1 1 - -

5 17076-4301-2 ASSY FILTER, FUEL 1 1 - -

6 55364-8174-0 BAND, PIPE 2 2 - -

7 1289 132 00X0 PIPE ASSY (OIL DRAIN) 1 1 - -

8 1922 296 00X0 CORD W TERMINAL 1 1 - -

9 3263 103 00X0 BRACKET 2 2 - -

10 3263 304 01X0 BASE COMP. 1 1 - -

11 3263 305 00X0 BEAM COMP (CENTER) 1 1 - -

12 4120 186 00X0 MOUNT ASSY 4 4 - -

13 4141 376 50X0 SEAL 2 2 - -

14 4141 376 60X0 SEAL 2 2 - -

15 4160 303 00X0 GROMMET 1 1 - -

16 5010 324 20X0 BOLT (FLANGE, M8X16) 4 4 - -

17 5010 324 50X0 BOLT (FLANGE, M8X25) 2 2 - -

18 5010 325 00X0 BOLT (FLANGE, M10X20) 8 8 - -

19 5010 326 00X0 BOLT (FLANGE, M12X20) 4 4 - -

20 5020 126 00X0 NUT(FLANGE, M12) 2 2 - -

Serial No. Remarks

- 14 -

Ref
No. Part No. Description

Reqd. QTY

10 19

16
7

6

3

4

12

9

18
20

16
2

1

8

5
13

14

15

12

11

17



GENERATOR SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

1 2282 029 00X0 FAN 1 1 - -

2 3220 619 00X0 PLATE 2 2 - -

3 3600 265 00X0 COLLAR 4 4 - -

4 5010 324 70X0 BOLT (FLANGE, M8X35) 6 6 - -

5 5010 325 70X0 BOLT (FLANGE, M10X40) 4 4 - -

6 5010 392 00X0 BOLT (STUD, M8X32) 2 2 - -

7 5010 338 40X0 BOLT (FLANGE, M8X40) 4 4 - -

8 5020 086 10X0 NUT (FLANGE, M8) 2 2 - -

9 5020 126 00X0 NUT (FLANGE, M12) 2 2 - -

10 023J 153 14A0 GENERATOR 1 - - SH15D-R
023J 153 19A0 GENERATOR 1 - - SHT15D-R
023J 153 13A0 GENERATOR 1 - - SH15D-D
023J 153 19B0 GENERATOR 1 - - SHT17D-S

11 1214 151 00X0 STATOR ASSY 1 - - SH15D-R
1214 152 00X0 STATOR ASSY 1 - - SHT15D-R
1214 153 00X0 STATOR ASSY 1 - - SH15D-D
1214 152 10X0 STATOR ASSY 1 - - SHT17D-S

12 1221 311 00X0 ROTOR ASSY 1 1 - -

13 1231 050 80X0 BRUSH HOLDER ASSY 1 1 - -

14 1299 271 00X0 INSULATION SHEET ASSY 1 1 - -

15 2240 274 00X0 BRACKET, REAR 1 1 - -

16 2242 123 00X0 BRACKET, FRONT 1 1 - -

17 3022 186 00X0 PLATE (L) 1 1 - -

18 3042 006 20X0 PLATE 3 3 - -

19 4233 011 10X0 CONNECTOR 1 1 - -

20 5010 322 60X0 BOLT (M10X205) 4 4 - -

21 5010 323 60X0 BOLT (FLANGE, M6X14) 2 2 - -

22 5451 088 00X0 MARK 1 - -

5450 301 00X0 MARK 1 - -

Serial No. Remarks

- 15 -

Ref
No. Part No. Description

Reqd. QTY

10

3

1

16
6

8

12

20

21
2

9

11

5

4

27

7

15

13 24
27

25
28

23

1418

2219

17

26



GENERATOR SH15D

SH15D-R
SH15D-D

SHT15D-R
SHT17D-S

23 8000 060 0890 SCREW (M6X8) 4, 6 8 - - SH15D-R:4
SH15D-D:6

24 8001 040 0890 SCREW (M4X8) 2 2 - -

25 8001 060 1290 SCREW (M6X12) 1 1 - -

26 8182 050 2010 BOLT (M5X20) 2 2 - -

27 8182 060 1510 BOLT (M6X15) 4 4 - -

28 8320 062 0090 SPRING WASHER 4, 6 8 - - SH15D-R:4
SH15D-D:6

Serial No. Remarks

- 16 -

Ref
No. Part No. Description

Reqd. QTY

10

3

1

16
6

8

12

20

21
2

9

11

5

4

27

7

15

13 24
27

25
28

23

1418

2219

17

26


	1.pdf
	2.pdf
	3.pdf
	4.pdf
	5.pdf
	6.pdf
	7.pdf
	8.pdf
	9.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf



